Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5180 Antl 14.75 8.31 5.68
NVNT a 5200 Antl 14.75 8.31 5.68
NVNT a 5240 Antl 14.77 8.31 5.65
NVNT n20 5180 Antl 34.82 4.58 1.83
NVNT n20 5200 Antl 34.85 4.58 1.84
NVNT n20 5240 Antl 34.85 4.58 1.84
NVNT n40 5190 Antl 34 4.69 1.9
NVNT n40 5230 Antl 34.09 4.67 1.9
NVNT ac20 5180 Antl 31.31 5.04 2.15
NVNT ac20 5200 Antl 31.35 5.04 2.16
NVNT ac20 5240 Antl 31.29 5.05 2.15
NVNT ac40 5190 Antl 28.57 5.44 2.45
NVNT ac40 5230 Antl 28.64 5.43 2.44
NVNT acg80 5210 Antl 27.18 5.66 2.62
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2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5180 Antl -4.9 8.31 3.41 24 Pass
NVNT a 5200 Antl -3.62 8.31 4.69 24 Pass
NVNT a 5240 Antl -2.8 8.31 5.51 24 Pass
NVNT n20 5180 Antl -0.49 4.58 4.09 24 Pass
NVNT n20 5200 Antl -0.12 4.58 4.46 24 Pass
NVNT n20 5240 Antl 0.86 4.58 5.44 24 Pass
NVNT n40 5190 Antl -0.51 4.69 4.18 24 Pass
NVNT n40 5230 Antl 1.07 4.67 5.74 24 Pass
NVNT ac20 5180 Antl -1.27 5.04 3.77 24 Pass
NVNT ac20 5200 Antl -1.01 5.04 4.03 24 Pass
NVNT ac20 5240 Antl 0.26 5.05 5.31 24 Pass
NVNT ac40 5190 Antl -0.61 5.44 4.83 24 Pass
NVNT ac40 5230 Antl 0.11 5.43 5.54 24 Pass
NVNT ac80 5210 Antl -0.61 5.66 5.05 24 Pass
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| Keysight Spectrum Analyzer - Channel Power = |
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| Keysight Spectrum Analyzer - Channel Power = |
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| Keysight Spectrum Analyzer - Channel Power = |
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| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [04:40:20 PMJul 18, 2024
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3. -26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Verdict
NVNT a 5180 Antl 24971 Pass
NVNT a 5200 Antl 24.442 Pass
NVNT a 5240 Antl 23.24 Pass
NVNT n20 5180 Antl 26.19 Pass
NVNT n20 5200 Antl 25.293 Pass
NVNT n20 5240 Antl 25.424 Pass
NVNT n40 5190 Antl 43.687 Pass
NVNT n40 5230 Antl 43.23 Pass
NVNT ac20 5180 Antl 24.404 Pass
NVNT ac20 5200 Antl 23.945 Pass
NVNT ac20 5240 Antl 25.095 Pass
NVNT ac40 5190 Antl 43.28 Pass
NVNT ac40 5230 Antl 41.537 Pass
NVNT ac80 5210 Antl 82.298 Pass
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. Keysight Spectrum Analyzer - Occupied BW
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. Keysight Spectrum Analyzer - Occupied BW
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Center 5.2 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 9.51 dBm

Occupied Bandwidth

16.617 MHz
13.285 kHz
24.44 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT a 5200MHz Antl



Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

[04:18:29 PMJul 19, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.240000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr3 6.2516 GHz
-34.298 dBm

Center Freq
5.240000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.24 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 9.98 dBm

Occupied Bandwidth
16.650 MHz
-20.149 kHz
23.24 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT a 5240MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[04:20:46 PMJul 19, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.180000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.193097 GHz

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.180000000 GHz

i

Span 30 MHz
Sweep 1.333 ms|

Center 5.18 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 9.55 dBm

Occupied Bandwidth

17.909 MHz
2.373 kHz
26.19 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n20 5180MHz Antl



Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.200000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.200000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[04:22:45 PMJul 189, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

s

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.911 MHz
526 Hz
25.29 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Mkr3 6.212647 GHz

-33.673 dBm

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz

10.3 dBm

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT n20 5200MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.240000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: §.240000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[04:24:44 PMIul 19, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.898 MHz
-12.059 kHz
25.42 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Mkr3 6.25627 GHz
-31.878 dBm

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

10.7 dBm

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT n20 5240MHz Antl



Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

[04:33:27 PMJul 18, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.190000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr3 6.211869 GHz
-35.933 dBm

Center Freq
5.190000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.19 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 9.94 dBm

Occupied Bandwidth

36.267 MHz
25.132 kHz
43.69 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n40 5190MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[04:35:21 PMJul 19, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.230000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.2561628 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

bt

Span 60 MHz
Sweep 1.333 ms|

Center 5.23 GHz
#Res BW 300 kHz

CF Step
6.000000 MHz
Man

#VBW 1 MHz

Total Power 10.8 dBm

Occupied Bandwidth

36.225 MHz
13.496 kHz
43.23 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n40 5230MHz Antl



Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

[04:28:05 PMJul 19, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.180000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.192184 GHZ
-32.167 dBm

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 9.98 dBm

17.868 MHz

Transmit Freq Error
x dB Bandwidth

-18.331 kHz
24.40 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac20 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

[04:30:03 PMJul 19, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.841 MHz
-32.508 kHz
23.94 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.21194 GHz

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 10.7 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac20 5200MHz Antl



Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.240000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: §.240000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[04:31:36 PMJul 19, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.904 MHz
-31.077 kHz
25.10 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Mkr3 6.2562517 GHz
-31.805 dBm

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz

11.1 dBm

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT ac20 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.190000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 5.190000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[04:38:51 PMJul 19, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 300 kHz

Occupied Bandwidth

36.259 MHz
23.887 kHz
43.28 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Mkr3 6.211664 GHz

Center Freq
5.190000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

10.3 dBm

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT ac40 5190MHz Antl



Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.230000000 GHz

#IFGain:Low

-

[04:40:39 PMJul 19, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.230000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr3 6.250769 GHz
-30.765 dBm

Center Freq
5.230000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.23 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 11.1 dBm

Occupied Bandwidth
36.274 MHz
58 Hz
41.54 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac40 5230MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[04:42:36 PMJul 19, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.210000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.210000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 5.256128 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.210000000 GHz

Span 120 MHz
Sweep 1.333 ms|

Center 5.21 GHz
#Res BW 300 kHz

CF Step
12.000000 MHz
Man

#VBW 1 MHz

Total Power 11.0 dBm

Occupied Bandwidth

75.455 MHz
131.28 kHz
82.30 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac80 5210MHz Antl



Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5180 Antl 16.58
NVNT a 5200 Antl 16.453
NVNT a 5240 Antl 16.548
NVNT n20 5180 Antl 17.738
NVNT n20 5200 Antl 17.753
NVNT n20 5240 Antl 17.729
NVNT n40 5190 Antl 36.282
NVNT n40 5230 Antl 36.235
NVNT ac20 5180 Antl 17.725
NVNT ac20 5200 Antl 17.772
NVNT ac20 5240 Antl 17.706
NVNT ac40 5190 Antl 36.318
NVNT ac40 5230 Antl 36.265
NVNT ac80 5210 Antl 75.571




Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

[04:10:16 PMJul 18, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.180000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.181233 GHZ
-6.0611 dBm

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 8.78 dBm

16.580 MHz

Transmit Freq Error
x dB Bandwidth

-11.238 kHz
23.55 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

[04:16:37 PMJul 19, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 200 kHz

Occupied Bandwidth
16.453 MHz
-17.043 kHz
20.84 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.201602 GHZ

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 9.84 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5200MHz Antl



Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

[04:18:19 PMJul 19, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.240000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.238734 GHZ
-4.8687 dBm

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 10.1 dBm

16.548 MHz

Transmit Freq Error
x dB Bandwidth

-23.672 kHz
22.36 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[04:20:36 PMJul 19, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.738 MHz
-6.571 kHz
24.30 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.181233 GHZ

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 9.81 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n20 5180MHz Antl



Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

[04:22:35 PMJul 189, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.200000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.201227 GHZ
-5.2816 dBm

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 10.3 dBm

17.753 MHz

Transmit Freq Error
x dB Bandwidth

-14.484 kHz
23.09 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n20 5200MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

[04:24:34 PMJul 189, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.729 MHz
-28.593 kHz
24.06 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.24123 GHz

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 10.8 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n20 5240MHz Antl



Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

[04:33:16 PMJul 19, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.190000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr1 6.187108 GHZ
-5.4727 dBm

Center Freq
5.190000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.19 GHz
#Res BW 430 kHz

CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 9.97 dBm

Occupied Bandwidth

36.282 MHz
31.392 kHz
45.01 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT n40 5190MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[04:35:11 PMJul 19, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.230000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 6.231008 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.23 GHz
#Res BW 430 kHz

CF Step
6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 10.8 dBm

Occupied Bandwidth

36.235 MHz
1.796 kHz
44.77 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT n40 5230MHz Antl



Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

[04:27:55 PMJul 19, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.180000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Mkr1 65.178746 GHz
-5.7637 dBm

Center Freq
5.180000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.18 GHz
#Res BW 200 kHz

CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 10.1 dBm

Occupied Bandwidth
17.725 MHz
-25.780 kHz
22.57 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ac20 5180MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[04:29:53 PMJul 19, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.200000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 65.201686 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.2 GHz
#Res BW 200 kHz

CF Step
3.000000 MHz
Man

#VBW 620 kHz

Total Power 10.7 dBm

Occupied Bandwidth
17.772 MHz
-717 Hz
23.41 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ac20 5200MHz Antl



Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

[04:31:26 PMJul 19, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.240000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr1 5.242469 GHZ
-4.5956 dBm

Center Freq
5.240000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.24 GHz
#Res BW 200 kHz

CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 11.3 dBm

Occupied Bandwidth
17.706 MHz
-21.865 kHz
23.73 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ac20 5240MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[04:38:41 PMJul 19, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.190000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.190000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 6.197242 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.190000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.19 GHz
#Res BW 430 kHz

CF Step
6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 10.4 dBm

Occupied Bandwidth

36.318 MHz
1.569 kHz
44.42 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ac40 5190MHz Antl



Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.230000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: §.230000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[04:40:29 PMJul 189, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 430 kHz

Occupied Bandwidth
36.265 MHz
-13.110 kHz
42.35 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1.2 MHz

Total Power

% of OBW Power
x dB

Mkr1 6.224786 GHz
-3.2640 dBm

Center Freq
5.230000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz

11.1 dBm

99.00 %
-26.00 dB

STATUS.

OBW NVNT ac40 5230MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.210000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.210000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[04:42:27 PMJul 18, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.21 GHz
#Res BW 820 kHz

Occupied Bandwidth

75.571 MHz
155.81 kHz
84.78 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 2.4 MHz

Total Power

% of OBW Power
x dB
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Report No.: SSP24070062-4E

FCC ID: XSV-005-00109

5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5180 Antl -12.4 8.31 -4.09 11 Pass
NVNT a 5200 Antl -10.54 8.31 -2.23 11 Pass
NVNT a 5240 Antl -10.26 8.31 -1.95 11 Pass
NVNT n20 5180 Antl -10.39 4.58 -5.81 11 Pass
NVNT n20 5200 Antl -8.62 4.58 -4.04 11 Pass
NVNT n20 5240 Antl -8.42 4.58 -3.84 11 Pass
NVNT n40 5190 Antl -131 4.69 -8.41 11 Pass
NVNT n40 5230 Antl -11.95 4.67 -7.28 11 Pass
NVNT ac20 5180 Antl -10.14 5.04 -5.1 11 Pass
NVNT ac20 5200 Antl -7.92 5.04 -2.88 11 Pass
NVNT ac20 5240 Antl -8.11 5.04 -3.07 11 Pass
NVNT ac40 5190 Antl -13.04 5.44 -7.6 11 Pass
NVNT ac40 5230 Antl -12.03 5.43 -6.6 11 Pass
NVNT ac80 5210 Antl -15.02 5.66 -9.36 11 Pass
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6. Band Edge
Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5180 Antl -41.77 -27 Pass
NVNT a 5240 Antl -42.01 -27 Pass
NVNT n20 5180 Antl -36.04 -27 Pass
NVNT n20 5240 Antl -40.88 -27 Pass
NVNT n40 5190 Antl -29.66 -27 Pass
NVNT n40 5230 Antl -41.31 -27 Pass
NVNT ac20 5180 Antl -41.7 -27 Pass
NVNT ac20 5240 Antl -41.46 -27 Pass
NVNT ac40 5190 Antl -36.39 -27 Pass
NVNT ac40 5230 Antl -41.2 -27 Pass
NVNT ac80 5210 Antl -41.53 -27 Pass
NVNT ac80 5210 Antl -36.87 -27 Pass
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7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5180 Antl -29.57 -27 Pass
NVNT a 5200 Antl -29.32 -27 Pass
NVNT a 5240 Antl -29.09 -27 Pass
NVNT n20 5180 Antl -28.54 -27 Pass
NVNT n20 5200 Antl -29.5 -27 Pass
NVNT n20 5240 Antl -29.57 -27 Pass
NVNT n40 5190 Antl -29.33 -27 Pass
NVNT n40 5230 Antl -29.11 -27 Pass
NVNT ac20 5180 Antl -2942 -27 Pass
NVNT ac20 5200 Antl -28.88 -27 Pass
NVNT ac20 5240 Antl -28.88 -27 Pass
NVNT ac40 5190 Antl -29.27 -27 Pass
NVNT ac40 5230 Antl -2947 -27 Pass
NVNT ac80 5210 Antl -29 -27 Pass
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